TANCO AUTOWRAP
1070A MODEL 1988
CAMW LOADING ARM

OPERATORS HANDBOOK
AND
PARTS-LIST
WD66-1070-A-MO398



MV ROk

@

.

_./

d

CAE IRMTNG B L

o

16 mm

= [T IRecieds RCLER @

P

B.T.1

FILE MAME 92264

Ab

I



A0 PR 10

_
1
1
Ll
_7 _
KR 1l .

Ha

bl Fel BSlEl—ro

..I_I_I
Hlzlba B1UVARR & i
e ...,_h.
_ _
Pt k ! !
- ) ey —]-- R I
i “ _ . . - _r_\_ “d
i [
- - —_ [ ; I
._\I._ R L e -
j i * i
1 1
_ e vl ik )
H ¢ J—

L L

2074 E3MZ K 2100 Jhid -

BIrEELST pOLY

KA 01—,

0)7! IhEERES

s e

v Ll
Inril EIKE

etk

== I

AT

—- SR kB AL
\ L

7 a——

SV T A 10N 2T -

M

f LI S NOAH

—

-

THAGOH Gl JYEMT LAY QIRTL

20



WD71-FL36

(TEM NG,

PSS W m DU o Ry

-k
L7

Lo D3 fad b B RS RS BRI BI Ry R OB RD B] o= e —
LA = SO~ @D &M= O~ m

N T TR R T AL 0 R
[ R A O B == B =BT - I+ L

TANCO AUTOWRAP 1070 MODEL
HYDRAULIC COMPONENTS

PARTS LIST

DESCRIPTION

4 BANK SOLENOID VALVE
HYDRAULIC MOTOR C.L.

CROSS LINE RELIEF VALVE

1/2" B.5.P. BOTTOM BANJO BOLT (SPECIAL)
HYDRULIC RAM (TIPPING FRAME)
152" DOWTY WASHER

142" NON RETURN WALWVE

1/2* X 3/8" ADAPTOR

12" X 172" ADAPTOR

1/2" MALE END QR COUPLING
HYD. RAM (FOR LIFT ARM)

108" AT/ 3/8" DAN HOSE

72" ST/E0 3/8" DAY HOSE

B4" ST/O0 2/8" DN HOSE

24" 5T/00 38" DAN HOSE

38" ST/G6 38" DAW HOSE

12" ST/90 38" DA HOSE

38" MALE X 278" MALE X 3/8" FEMALE “T' PIECE
48" 5T/90 3/8" DAW HOSE

FILTER

3/8" ¥ 381 ADAPTOR FITTED WITH 0.08" RESTRICTOR
18" ST/90 3/8" DAW HOSE
108"STFA0 12" DWW HOSE

HYD RAM DA (PULL DOWN ARM)
174" DOWTY WASHER

174" X 38" ADAFTOR

38" MALE X 3/8" FEMALE ADAPTOR
348" MALE/FEMALE 30 ® ELBOW

IN LINE FLOW DIVIDER

38" DOWTY WASHER

38" X 3/8" ADAPTOR

38" MALE X 38" MALE X 3/8" MALE 'T' PIECE
OVER CENTRE VALVE

30" 5T/90 3/8" DAV HOSE

COPPER WASHER

SINGLE BANK SOLINOID VALVE
38" BULKHEAD ADAPTOR

120" 8T/90 3/8" DAY HOSE

gB" 5T/00 3/8" HOSE

A" SY/3T 3/8" DIW HOSE

14" ST/0 3/8" DAV HOSE

HYD RAM (FOR SQUEEZ ARM)

CUT AND START

ROTARY COUPLING

33" BANJO COUPLING

3/8" SINGLE TOP BANJO BOI.T

in

QTY

——

_z_;_-._1_memm_x_.mm_xmaj_th_x_x.lmm_;_.._xN_L_:.M_me_..mm_p‘_.g_aN_n_-._a.

PART-NQ,

Z201-03-AT1070
Z01-02-RF200
Z01-03-004
Z01-03-0028
Z01-01-ARE8T
Z01-04-03
Z01-03-017
Z01-06-06-08
£01-06-03-08
Z01-15-031
Z01-01-AWV
Z38-R2-108-55
Z38-R2-72-58
Z£3B-R2-84-58
Z38-R2-24-88
£38-R2-36-5%
£38-R2-12-558
Z01-12-002
Z3B-R2-48-59
Z01-24-08
Z01-03-40
238-H2-18-349
Z12-R2-108-54
Z01-01-AW25
Z01-04-01
Z01-06-04-08
Z01-05-06-06
£01-14-013
£01-03-10-A6
201-04-02
Z201-06-06-06
20%-11-002
Z01-03-10-A8
Z38-R2-30-80
Z01-04-15
204-03-A1070
Z01-06-05-08
Z38-R2-120-59
Z238-R2-96-59
Z38-R2-48-53
£38-R2-14-59
Z01-01-AWH 070
Z01-01-ANH
Z01-02-AVVR
Z0-19-062
Z01-20-082



(NSTRUCTION FOR FITTING TWO WAY SOLENOID VALVE TO TANCO
AUTOWRAP 1070 MODELS.

REQUIRED WHEN OPERATING MACHINES ON TRACTORS WITH CLOSED CENTRE

HYDRAULIC SYSTEMS.

1 Disconnect st30 hase fram inlet port on of filter,

2 Connect port "T" on selenaid valve assombly to indet port an oil filter,

3 Reconhect st/80 hose to port “P” on solenoid vaive.

4 Caonnect 2 pin female connector to axisting 7 pin connector at juntion box.

5 Change the seventh cantraller function setting from nto J. See instruction

rmanual far further information.

! N
3 &5
@ .

FIiD Huge—t

G

. | -

[ PARTS LIST |

TANCD AUTOWRAP 107C  MICDRL
o WAY SOLENGE YALYE MF PART WG, Z0i-03-02A

=
i _{)\

e ot
TWO WAY T “@
SoOSMLENOD wALNE —— MO

2

{TEM HO | GESCRIPTION oty | PepT MO, G
1 Twil WAT SOLENOID WALVE 1| 70t-031-10-05
7 172" OOWTY  WASERR _ O 0104 =03
5 3G CFHALL & M2 MALE AP TOR 1 | 707-05-06-08
i 3B MALESEEMALE %0 ELAW e T T .
T8 W@ x 366" ATAPTOR 1| Zoi-De-04-08 | rer WAL TEER

o B,/

ST FORT _

, ee— L R TE E_;
d i

l; # i
i

L Y
PERT "7 h

31



Whel-PL3]

ITFM NO.

PRI I R IR PLI

Eud 2210 LD -

25,

Lal Lt daa
L ke

37,

* 4 * %

TANCO AUTTOWRAT
COMETANT INDEXING DRIVE ASSEMELY

DESCRIBTION

TORWTHRBLE NSSY .

TIPRING FEAME ASS5Y.

DRIVE ROLLER AEEY.

EZAR ROX

M1> NEX HD SET x 30mm LONG
12mm DIA SPRING WASHER

CHATY TEMSICHER

CRNTRE SPROCKET ASSY 27 TOOTHE
M12 HEYX HD SET x 25mm LONG

£ TOGTH SEROCEET

winouoy BT S§T ok 25mm LORE
S 0mm DIA SPRING WRSHER
RETATHING COLLAR

CURTN 3/4* FITCH x &7 PITCHARS
ROSTA TENSTONTHG TMIT ARM
SPROCKET

MiQ HEX HD BOLT x &5mm LOBG
SEROCKET

M10 TLOCHIATT

CUAIN 3/1" TGITCH ¢ 50 PTTCHES

CEAIN 3/4" PITCH x 28 PITCEES
CHARIH STRIPUPER

STLCER

10mm 5+I1A FLAT WASHER

M10 HEX HIT SET x 30mm LG

KTy iZmm x 10mm x H5mm LOHNG

10 CIIB SO, SCOEW = 30mm LOWG
Ml0 BEY HD BOLT x 50mm LEME
CHAEIN GOARD [SHALLY

CARIM GIIARE {LARGE) -

ML0O HEX HD SET X 25k e (TTITLOC,
SPROCKET /BRACERT BIVOT SREATFT

1" DIA UNC LOCENUGT

1" H/D FLAT WASHLE

LOCKING FLRTE

CHALH GUIDE

SeROCEET

Ma GRUB SCREW

CEATH TCEMNSIOWNER BRACEET

CHATIT TENSIDNER_BIDCK MS5SY INNER
CHATH TEWSIONER BLOCEK ASSY CGUTER
opnTING 14 . 5MM O.0, X 1.6MM WIRE X G603 LT
Mi0 HEX HIP SET X 40MM FONG
SILITE BUSH

GOARD

GUIATRD

HE HEY HID EETS x 20mm LONG

Emm DITA SPRING WASHEER

HMAGHET

Ma S BD SLET x 35mm LOHG

&mm DLA FLAT WRSHER

wa LOCERIIT

SHIRAL. DI

-

QT

Ao b

|_Q.:h_.\]-l|—~5—'|"—l!—l|—'|‘-1|—ﬂl.,\:'.:'

FP S SRV P

LibJEJhﬁMG‘:S‘.'—'Z—'N:—JE—'Z—':—n'H-‘-JQ—I'IL.,"!-JI-.'II—"L-'

DEMRCTE ANOTTICHAT. TTTEMS REGUOIRED £0R AUTOMETIC MACHINES

33

PART -NO.

HOGELL-TAED
W4 ~TEF
Whel0-BRDL
T03-25-39090
F26H-0DEZE
71Z2-02-32
when-~CT
Wohed -CER
F2E-NRLE
FnE-DRL-AEE
TEE-O8TLE
2iE-0=-14
WoRZIZ-071
Z0G-LW-0L
A0G-42541
Foa-D5L0-1G631
EAG-06TLE
ZOe-DG1L0-20T
r22-10

A9 -nW-52
20N -AT-51
WELld-1R5
WDe1LN-207%
g 0-03-14
TAG-OERS
WGE1la-198
$13-112
ZRE-0ESIR
Wins10-CEs1
WNeR10-0GL1
RER-0615
wis1lo-71
R3-255
ZL0-02-25
WDe23-11a0
HNGR1O0-195
ZOG-DEG-1356E
Ara-0046
WhE10-COTEL
Whia1LO-TBEIL
WHiE10-TBC1
FOT-48
TRhR-0E645
EOG-1068
WG4 -021
Weda -0210
FRE-DR0S
w1R-0Z2-0R
pE04d
13-1322
Z211-n2-046
E23-0D0
EO3-A3-06%



ITEM

bad b

ThomN@n A

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
20
31
32
33
34
35
is
37
33
ia
A0
41
42

TANCO AUTOWRAT MODELS
PARTS LIST
DESCRIPTION
CHASIS ASSY

STUB AXLE (LONG)

WHEELS (STANDARD WIDTH)
(WIDE)

WHEELS MUTS QWIDE)

BISSEL PIN

M10 HEX NUT

HYD RAM

RAM BOTTOM PIVOT PIN

RAM TOP PIVOT PIN

2 % 14" SPLIT PIN

TIPPING FRAME ASSY

TIPPING ERAME PIVOT PIN CiW GREASE NIPPLE

BELT GUIDE ASSEMBLY

BELT GUIDE ASSEMBLY

INNER BEARING

SCREW JACK ASSEMBLY (WELD ON;

M8 HEX HD SETS X 200l LONG

WA HEX NUTS

EMIM DIA FLAT WASHERS (MUD FLAP

apihl DIA SPRING WASHERS

SCRAPER

STUB AXLE SHORT

4 MM "R CLIF -

RING HITCH ASSY (LONG)

M1E HEX HD SET X 25MM LONG

M16 LOCKNUTS

BA10 HEX HD SET X 25MM LONG

10MM DI MACHINED FILAT WASHER

TURN TABLE ASSY

10MM DIA SPRING WASHER

SUPPORT WHEELS

AYLE ASSY CAN GREASE NIPPLE

M20 LOCKNUTS

TURN TABLE COVER PLATE

SPACER

OUTER BEARING

FILM TRANSPORT BRACKET

CLAMPING PLATE

W10 HEX HD BOLT ¥ 140MA LONG

PLASTIC CAP

M10 HEX HD BOLT X 80MMM LONG

P10 LOCK NUT

35

wWDe7-PL25

O
P’

MM.-_‘A.-—'-

—

mzb—‘m—"—‘:\]—‘:\]-—‘—‘-—‘m-—‘g

—k

P R S N S W B LI N e X

PART MO,

WOET-CHA
Z04-1336
Z04-0336
Zo4.-04
MZZAVINA
WDB0-361
Z18-10
201-01ARBET
Z03-02-330
£03-03-50
Z(3-21-29
whDe4-TH
Z02-01-9054
Wos10-B1
wWDe10-BG2
M22AG-208
WG A
Z226-0293
Z21i8-08
211-02-081
Z12.02-08
WE0-7 11
Z04.032
23502
WDBS-HIT
£26-1245
22316
ZA5-0508Y
Z11-02-10
W1 0-TAZ
Z12-62-10
Z05-4G5
Z03-22- AWK
Z23-20
WOB0-093
WDE0-198
M22AB-208
WDea-FTE1
WOGE-933
22607268
Z232-08
Z26-05916
22310



WD66-PLY

ITEM NG

HEWED SO b o=

TANCO AOTOWRATD

MDDET

TURNTAELE CHATH DRIVE ASSEMBLY

PARTE LIST
DRECRIPTION

TIPRPING FRAME ASSY

38 TOOTH x»x 1" PITCH SPROCEET
CHAIN 1" PITCH x 54 PITCHES
SPINDLE SPRCER

KEY S/8" 50 x 50mm LONG

15 TOOTE x 1" PITCH SPROCHET
KEY 5/16" S0 x 45mm LONG
LOCKING COLLAR

10mm DIA SPRING WASHER

378" NG HEX HD SET x 1° LONG
2" DIA FLANGE BEARING

C/W CAM LOCK COLLAR

5/8" UNF HEX HD SET x 2" LONG
578" UNF LOCHWFT

HYDRLULTC MOTOR

HYDRAULIC MOTOR MOUNTING PLATE
M12.x 50mm ALLEN HD /S SCREW
M12 HEX HD SET x 30mnm LONG
12mm DA SPRING WASHER

12mm DIA FLAT WASHBR

M16& THREMDED EAR x 150mm LONG
Mi6 HEX NUTS

SPACER

M12 LOCKNIITS

M12Z HEX HD SET x SOmm LONG
DRIVE CHATN (GUARD

M12 HEX NUT

ME HEX NUT

ME 90 DEGREF GREASE NIPPLE
Ml: GRUBR SCREW » 1émm LONG

37

E

R e e B s I S N e S ST

FART NO

WD&A-TT
Z06-DEa-38
Z09-AWE
WG4 -040
WHa4-052
Z06-TAD-044
WDE1~-053
W22 -071
Z12-02-110
R27-0235

A0G6-45EC
Z31R-064
EAG-10
Z01-02-REF200
WG4 -00%
213-5-12X¥50
Z226-0B25
4lz2-02-12
Z1l0-02-12
Whe4-0348
Z1B-14
WIEO-093
Z23-12
AZG-0B&S
WR66-DCG
Z18-12
21804
Z35-g5
228022



.-H_ -

WDAL-EL30

CITEM HO.

0O el i Lk B M

ia0.
L1
12,

[T

15.
Ta.

TH.

23
Ad.
23
24 .
25,
F1-N
27,
28
22
0.
1.
e
23.

TANCD ATTOWRATD
BALE BELT ROLLER MOUNTING BRACEETS

PARTS LIST
DESCRIPTION

TURNTARLE RSSY.

ROLLER MODNTING ARACKET (SWiVEL)
OLLER MOUNTING RRACKET {FIXED)
ROLLER WOUMNTING BRACKET {FIXED)
BI ROLLER ASSY {(DRIVE)

ATE ROLLER ASSY (IDLER)
EOILER ARSSY (IDLER})

TRACKING ROLLER ASSY (LOMG)

1 174" PILLOW BILOCK BERRING
Ml4 HEX HD SET x 45mm LONG
14mm DTA FLAT WRASHER

14mm DIA SPRING WASHER

SLIDING BEARING .STE

 M20 THREADED BM x 13Smm LOWG

M20 HEX NUTS

12mm DLA, SPRING WASHER

12wm DILA. FLAT WASHER

SWIVEL BRACKET PIVOT PIN J-50
2% x 3 /4% ESPLIT PIN
EETAINING PLATE

Mi2 HEX Eb SETS 0 35mm

Mi2 HEX NOTS '
BUFFER &O0MM DIA x 42mm LONG
BALE RELT 1120mwm WIDE x 4470mm LOIPG
£ AND STARET WOTHTING FHEAME
MLe MEX NOTS

M1 HEX HD SETS x 25mm LONG
Mi4 HEX HD SET = S0mm LONG
MZ0 THREAMED BAR x 105mm LI
AQmm DIA DRILLGW BIOCK BEEARING

39

©
e

LI W b1 SO [0 A R RS R e

pad
[

[

[y
b

(L L - I

MWME e oD

[

PART-HG.

WDELO -TA2
WOELO-RMSY
WHEL0 -RM1
WDELO-RM2
WG LU =-BRDG
WRE10-BLRI
WoEL-BRI
WG O =TRT,
20E-405
T25-1035
Fll-02-14
Z12-02-14
ZO0&E-478T
e 1La=-77
21B-20
Z1Z-02-1%2
#11-02-140
2032-03-50
Zoz-21-29
WDE10-30
FreGa-~8353
Zlf-12
2aQ-235
ZOS-0ZAWYL-03
WG ALO-CEH
£Lg-14
F2c=0031%
Z26-1045
Wohslo-112
Fa-a48E0-a0



ITEM NO:

ek sk ek —1 —1 3 —x ak
R OA LE R 3
iR e e

12
19
20
21
22
23
24
25
28
27
28
258
an
31
3z
33
34
35

TANCO AUTOWRAP TRAILED MODELS

FILM DISPENSING SYSTEM
PARTS LIST

DESCRIPTION:

FILt GISPEMSER UNIT MKS &% STRETCH)

SLEEVE

W12 X 80 HEX BOLT

SLAVE ROLLER LONG

SLAVE ROLLER FIWOT
DISPENSER MAST

ME1E HEX NUT

16MM SFRING WASHER

EOMM M1E L) BOLTS :
DISPEMSER MAST MOUNTING BRACKET
W12 X 40 HEX SET

M12 HEX NUT

5 X 45 ROLL PIN

FILM SPOOL LOWER

FILM MAST COME

CIRCLIP

FILM SFOOL UPFER

12MM SPRING WASHER

h12 X 30 HEX SET

1/8 B,5.P. 3TRAIGHT GREASE NIPPLE
hiG LOCKNUT :

FILM PULL DOWN BRACKET ASSEMBLY
144" ¥ 2" SPUT PIN

PLASTIC CAF

HYDRALILIC RAM (PULL DOAVYNY
i"G.B. PLASTIC CARP

M12 X 50 HEX SET

M12 LOCKNUT

34" FLAT WASHER

FILM FULL DOWN ARRM ASSEMELY
RETAINING WASIHER

ROLLER

FILM GUARD

Wi GREASE NIFFLE

ADJUSTER HANDLE

i

2
3

T T LS N B Lt LA R = s - N o5 B o

wWDGe7-FLZ7

RART NO:

D616
E2012-93
Z26-08018
208-5R95-1,
WWDE4-SREP
wWDES-DM
Z18-16
Z12-02-16
£35-52
WDET-CIM
Z225-0845
21812
Z03-21-13
WDB7-FSL
Z06~4 5-03
Z26-525
WDEY-FSU
A12-02-12
Z26-0825
ZA5-B0
22318
WDES-FFDE
Z01-23-29
L3207
Z01-01-AW2E
£32-14
226-0883
22312
Z10-02-138
WDE3-FPDA -
WWDB0-854
wDB0-BE6
WDG/-FG
£39-66
Z35-55



HDGO P13

TANCO ATUTOWRAP 1060 MODELS

END ROLLER MOUNTING BRACEET ASSY

BARTS LIST

ITEM HO DESCRIPTION

OTY FART-HO.
1 CROSS BEAM ASSY 1 WDE10-ChA
2. END ROLLER MOUNTING BRACKET Z WDEL 0 -RME
2. END ROLLER SHATFT ASSY 4 WDEID-RED
4 10mm DYA "DY LINCII RPIN & w38-03
3. SIDE ROLLER 4 Z06-AWE
G REARTING Z5mm T.D. 4 Z06-BWRB-923
7. THEUST WASHER 4 WDs-292
g. PLASTTC CAF 4 Z06-AWRC
9. CIRCLIP 4 Z2B-525
ic. MiZ HEX 1 SET z 30mn LONG 1 FE&-0A25
11.. 12Zmm DIR SPRING WASHER 4 Zl1z-02-12
1z, 12mm DIA FLAT WASHER 4 Z11i-02-10

I



ITEM NO.

AR MipEE NGO RGN~

R
O

TANCO AUTOWRAP 1070 MODEL
LIFT ARM ASSY
PARTS LIST

DESCRIPTION

CHASSIS ABSY

INNER ARM ASSY

OUTER ARM ASSY

SAFFETY SUPFPORT ARM

BALE STOF ASSY

HYDRALULIC RAM (MAIN ARM)
PAM BOTTOM BIVOT PIN

Raid TOR FIVOT PIN

M0 HEX HD SET X 20rmn LONG
10mm DA SPRING WASHER
10mm DIA FLAT WASHER
BUFFER 50mm DA x 40mm LONG
MO HEX NUT

144" @ SPLIT PIN x 2" LONG

MAIN FRAME PIVOT PIN C/W GREASE NIPPLE
HYDRAULIC RAM (QUTER F

RAM TOPBOTTOM PIVOT FIN
BALE STOP RETAIMING FIN

FHE" @ LINCH PIM

aTy

P N L R O L A B R

WODT7E5 PLA

PART-NO

WDE-1-CHA
WETS-LA
WD75-LAD
WOG0-314
WOE10-LAST
Z01-01-AW{070
Z03-02-330
Z203-DEG-90
Z26-08Q5T
212-02-10
ZH-02-10
240-20
Z18-140
203-21-28
Z03-01-a05
Z01-01-1405
Z03-DBE-145
203-04-73
203-22-06



WDG64-PL25

ITEM

b

TANCO AUTOWRAFP

1998 MODEL

HYDPRAULIC BALE RAMP

DESCRIPTIOCH:

HYDRAULTC BALE RAME ASSY
RAMP MATN PIVOT BIN
C/W GREASE NIFPPLE

QTY:

M10 HEX HD SET ¥ 20mm TONG TUFLOCE
10MM DIRA MACHIWED FLAT WASHER

10MM DIN SPRING WASHER
BALE MAT

M1 ¥ 30MM FONCG CUP HD. SO BOLTS

M193 HEX NUTS

HYDRAULIC R&M C/W ACCUMULATOR

4PAREX PIN
SPAREX FIN
7/16 DIA LINCH PIN

ACCUMUTATOR MOUNTING PLATLE

CLAMPING PLATL

M8 HEX HD BOLT X BOMM LONG

ME LOCEMWIT

M2 X 1.% PITCH HEX NUT

oy

|

[

EFART NO:

WDOGR-HERF
Z03-01-205

n26-0605T
211-02-10
212-02-10
Z05-02-BRH
2.3-112
£18-140
Z01-01-AWD
F03-04-74
203-04-%3
703-22-06
WD6 5 -AMP
Wnan-231
R26-050D
F23-0H
F16-2%



FAOLT FINDING

PROBLEMS .

1.

9

(a4

(433

(i)

{w)

{ri)

Driva Rollexr and Bales belt
nat driving

Film Breaking

Fiilm nod wrapping evenly on
baia.

Film Tearing on Ramp.

Bale SkidSding on Ramp.

Film Iispenser nob
Pra-Strectching Film.

Tyres coming off 47 platform
Suppor:s Wheels,

Hydraulic Bale Ramp not returning
o raised positicn after tipping
off bale.

Eale Belt Tracking Adjustment

Ensurc wertical rollers (plascic)

REMEDY .

Cheok and replace sheax
Fins in sprocket on
drive rollcr.

Wash offf digpenser and slave
rollers. Change roll of falm,
tse recommended £ilms only.

Adjusc £ilm mash so
centre of Tilm roll s aligned
with centre of kale

Check fox sharp edges and remove.

=

F.c Hesslsn D380 C©I paic

CATIET to Ramp.

il

Check tha: both Rollers

tturn whan one 15 turcned

by hand. If not, fit new geans
or roplace unir,

Replace Wheels - Redudas

spaad below 20 r.p.m. - Do not
grease path of whesls on

placform, Check thas bale doz=s nst get
trapped Batweaen amms and rurntablo
wlizn heing Yooaded,

ill rhiap happens lowcr s@m
gnid SEAI't agsin.

SJep instructions for

raecherging hydraulic
oylinGer,

are in tight on the hale.

Romenbar that the bale will reduce in gize during wrapping and, on tilc
roeund baloes in particonlary, the corners will hecome rounded so that the
bale will tend ta move Bideways dus to contrifugal forces. MNow, if the
plastic wollera are too far apart, thes bale will move against one of
the plagtic rollere causing the kel to move in the spposite direction.
Alwayes adjust the wertieal plascic rellers so that they keep the bale

central on the bhelt,

Ajust bale stop on 1ift arm zo that bale is loaded centrally onto

platform.

! Check that bale belt is fitted so avrow points in direction of trawvel.

Cherk that ot 8" rollers undernsath the bale belt are parallel to each
other, Remember the golden rule - a balt will alwoys move up a slope:
3n, if the belt continually moves to ogur side, adjust idler roller to
4 nagypowsl settbting on the opposite side to which the belt trawvels.

Checlk chat gripface strips are scourely fixed to the roller and hawva

not moved oul of alignment.

Check thor is the Same meapurgment sach zide by running a  string around
tha kel and measering Lt. I one aide is longor rhan the obher roplace

che helt,

I8



TAMCG AUTOWRAF

RAYDREULIC

NSTRUCTIONS  FOR

HYDL HAWD PUMZ

RECHARGMNG HYDRALL

ﬁ@gl_._

L CYLINGER

AR BT

T BRT

A TETG RS

L RPMOVE SLJG FROM PORT A7
2 (CWITT QLSS TREY 1ML GANE PUMP TC PORT 4"
B 3OCMRGT CHINOER 10 A PKESSRE OF 40 BAF
,__ . A REMIVE HSE FREM PCRT AT AND REFIT PLUG
S Al Fh
W _, /7 rEwmas
i |
1
) ___
' dd 0 ,
o
|
— KYIRAULC CYLMEER
PLUG ;
HLOMULATER
- SHE NAME WOSTPL-BAE
P ;.\” o _/

i



wWDhe4d PL4L

TRNCO AUTOWRAE

TORNTABLE LOCEING ARRAGEMENT

PARTS LIST

TART HC

QOTY

DESCRIPTION

ITEM

1l
faann oo

-

o
s
Y

Z1E8-3
22B-0G0

Wi -

i o
4 e
T iy (]
GE —
e
N:J_ =
Fip oo S
=4 =0
g B
1 p =
A
=R E
ML 2] L) Rt
LI e
[
EESWS
3 g
= |
el g= 5
R_.I_ménn_
Em R
25a
54
Fres A m

E o o s

hy



Z05-30

TANCO AUTOWRAFP TEAILED MODELS
LIGETIHNG EIT

TTEM WO DESCRIFTICHN QTY FPART-HNO,
1. LIGHT MOUNTING BEACEET EIIS 1 WDED-LMA
2. LIGHT MOUNTING BRACKET TLHS 1 WDeD-A00G
3. LIGHAT MMINTING PLATE 2 wWDRO-398
4., LIGHET CLUSTEE RIS 1 FOE-30R
5. LEIGHT CLUSTER LHS 1. Z05-306L
6. TRIANGULAR REFLECTOR 2 F04-62
7. MLz HEX HD BOLT ¥ 100 LONG 2 Z25-092R
8. M12 HEX HD BOLT X 90 LONG P ZOE-0918
a. M12 LOCENUT 4 Zz23-12
10, MO HEX HD SET ¥ 20 LONG 4 n2H-395
11, Mg LOCKNUT 4 ZR3-0K8
12, M5 CHEESE HEAD SET ¥ 20 LONG 4 Z13-158
13. MG LOCHNUT 4 Z23-06



[
11 14226 34%NM 314

\lxinnH_Hmv._ M

P
M\\HEE al

______._____. e —— —_ .u,///

HOSMES
Wy L4

&

i uﬂd__ i ﬁH.m_. 1..| ‘" — HH____q___._. M, . Eh_wq...m_q..w_
T : - 7t T 1 T
i F D i — BT n_m
g = S
1 | | A ........h I _ T ~ 0.
= E ._ ) 2 W T .-
i L3125 i @I -
== i &uwﬁm
wm I ¥ain N,
X5 ROLLINAT O 000008 @ |z | =
= / iy [F =
| B2 =& | oA o -
Pl sl 5t
_ ol & BT wes— Y mwa T

SATEA ¥NTE € HOod EETIOHINCS dNT XOE NHOLIMRP

Y SNIgFoT

M/D 1200 0L0L JVHACLIAYW OJWNVL

h_m 4

o

111



gy



HOTES




WDe4-PL2Y9

ITEM HNO.

v

HE P WD - F D s o R

B T

TANCO ATUTOWRLP CUOT AND START UNIT

5

r - I
£ .l: WIS AN mRegT  me—— S T
R Aot el f_,.--’ H
T -l_l'rf i | L~ -
Hﬁ=zgf e x’iq L
- i) FITOHES e L 7
ke L - Oy
,},{”‘A} //(;: Y ]L
e - e
e o £
A " LE ol
e - ay
#_.;ﬁ_:f_j'.,-"' _?_,,-f’" h
it F_,a"“-\ -
- - - o
* T o SO
- . - ,g;?? - I
- ™ i i o
SN VY
___'_,_,.,-o-" - _,.,-.o-'-""".[ "-\-\.H |_.-""-‘||."' “/‘::__/___--'
- o _'_'___--""f- = 1 -:,-"'f-qi':,l"'h - m;.
x{f L x“‘xl!,-f"““;p. _'.“' .
. I Hl‘“'.faf !
- ‘H\\ _,,-f"-- H\“xx- = ,-”'f- -f'“'"""*
. H E, - W
e \\{\d - f-’?__,.-*
“‘*HH e /44-9-* r
H'HH f"”f -___.-‘4-:---:‘%\.., "\-___,.f'--' I"-\. i
T E | A T ™
e R e \
e
i N -.-=-': — i
.-'---f
L~
PARTS LIET
DESCRIFTION

MAGNET MOUNTING REACKRT
MBELENET

MG JIBX HD SET x 30mm LONG
armm DIA FLAT WASHEER

M&  LOCHNTFT

M HEX HD SET x 25mm LONG
MH TOCENUT {WNYLOCHK}

B DIA SEPRING WASIIEER

M3 HEX T

ME HEX HD SET x 100mm TONG
SENSOR MOUNTING RREAIKET
SENSOR MOUNTING FLAT

53

_ iy

o L il

B

Coe o TIVPIS

FART-RO.

WDE0E5-165
D&E043
Z26-0225
211-062-048
22306
A26-0408
Z23-0R
212-02-08
A18-08
A26-N5T78
WDe04-58
WD&EOE-164






o






TANCO AUTOWAP il
HYDRAULIC BALE RAMP

INSTRUCTIONS  FOR RECHARGING  AND REDUCING  PRESSLIRE
I HYORAULIE BALE RAMP CYLINNER

(O E e p——
TORECHARGE LYLINDER: TOREOUCE PRESSUIRE IN CYLINDER:
o
1T BEMOVE PLUG FROM PORT “4~ | . SLACKEN CONNECTION DM HDSE END ST ENGIGH
. —— 7O ALLOW DIL TORLEED OUT SLoWLY.
Z. CONMECT HOSC FROM HYD. HAND PUMP TO PORT "4~ | 7. RETIGHTEN CONNECTION AN CHECH DPERATON
3. CHARGE CYUNDER 10 A PRESSURE OF 26 BAR (S75P5)) _, OFBALE '.?.".MPHS[FTM[FH WFR1
% BLEED AR FROM SYSTEM BY SIACKEMNG HOSE COMMECTION 3. REPEAT FROCEDURE UNTIL OPERATION (3 RAMP
AT DASE OF ACCUMILATOR MARKED X.RETIGHTEN CORNELTIOH, REURTIL OPER ¢

|5 CORIRECT,

5. REMOVE PUMP MOSE FROM FORT AT OAND RERIT PLLEG

FLL HAME Wk - FL2E |,

b



L

o
=

A ESEME

AJTOWRAP 1970 MODEL 1908
B R

HFT

3
i
==
-

WT5-FL1

[

S1ENAM

i

o~



WLT6-PL21

ITEM NQ;

RBRNEEonuoorinnoovfowooswn

M
o

TANCO AUTOWRAP 1070 MODEL

VALVE JUNCTION BOX FILTER & DIVERTER VALVE MCUNTING

BRAGKET ASSEMBLY

DESCRIPTION:

VYALVE COVER PLATE ASSY
JUNCTHON BOX MOUNTING PLATE
4 BANK SOLENGID VALVE

MONG BLOCK SOLENOID VAILVE
VALVE MOUNTING PLATE

SMM DIA MUD FLAP WASHER

G LOCIKNUT (NYLOCK)

OIL FILTER

OIL FILTER ELEMENT

M8 HEX HI3 SET X 250MM

BMM DA SPRING WASHER

M3 LOCKNUTS

ME ALLEN HD SOCKET SCREVY X 45MM
OVER-CENTRE VALVE

JUNCTION BOX

BN DA FLAT WASHER

M4 ALLEN HD SOCKET SCREW X 16MM
M4 LOCKNUT

M8 X 20 HEX SET

M10 X 20 HEX SET

10MM FLAT WASHER

M10 HEX NUT

ME X 100 HEX SET

SPAGER FOR COVER PLATE

M8& X 80 HEX SET

SPACER FOR MONQ BLOGCK VALVE

42

LR L T B S R T S % T I . T L ' ¥, [ e o

FART MO:

WDTL-VCP
VWDEE-041
Z01-03-A1070
Z01-03-A80
WHO75sVMP
211-02-081
£32-08
201-24-04
Z01-24-0BE
Z26-0405
212-02-08
Z23-08
Z13-020-50
Z01-03-10-A8
ZOG-03508
Z10-02-04
Z25-006
22304
Z26-0383
Z2G-0605
£12-02-10
£18-10
2260575
WD7s-025
Z25-0478RS
WIDGY-100



TAMCO AUTOWRAP TRAILED MODELS
FILM DISFENSER SYSTEM

FIE NAMF W&/ PL27

ho




‘ 0% -090% IWvs 37

. I
SLINIVEY DRIANACH ¥ITICY 1739 3798 i
JYHMOLAY OINY.L |




MODIEL
ASSEMBLY

AUTOWRAP
CHAIN DRIVE

TANCO
TURNTABLE

FILE. NAME: W& PLS

16



ASSEMBLY

TANCO AUTOWRAP 070 MODELS
A

SIF FARE WDAT-rLEs |

34



|

AT EATH JUvWOLY 54 LRz
SR SBONED 5+ RLM DBy B

v TI0K
@ I % ¥ om

7

ASSY AAT DMIXIONT INY ISR dYIMOINY OONY]







APONENTS

AYDRAULIC o

=L

HIODE!

7o

QRLe

LT

A

TAMCO

AME: WOTiRL 5

M




92271

ITEM NO

e ] B —

B oamwe -

TANCO AUTOWRAP 1070 MODEL

ELECTRICAL COMPONENTS

PARTS LIST

DESCRIPTION

CONTROL BOX

JUNCTION BOX (3 BAMK WALVE)
ADDITIONAL CONTROL EOX FOR 1070 MODEL
LEAD FOR ADDITIONAL CONTRGL BOX ChW
HEARTING PLLIG.

24 CORE INTER CONNECTING LEAD CAN
CONMECTORS

LIFT ARM SENSOR

LOOM FOR VALVE CAW HIRCHMANRN
SYSTEM FRESSURE LEAD

MAIN BATTERY LEAD

TWIN SENSOR LEAD CAf HEARTING PLUG
IN-LINE FUSE

MAIM LEAD FOR JUNCTION BOX

27

QTy

—t ek cad ok

T N o Y Ty

PART-NO.

DG0s =10
ZOG-1070A
ZDGE-REB
ZDG-CB

DE05-245

Z0G06E-|AS
Z0s08-082H
Z0605-070
Z0506-030
D605-7C
ZD608-075
ZDs06-050






